



## PERFORMANCE TEST REPORT

Rendered to:

**EAGLE WINDOW & DOOR, INC.**

**SERIES/MODEL: 3060 Series 02 Clad Casement Vent with Piano Hinge**  
**PRODUCT TYPE: Aluminum Clad Wood Casement Window**

Title	Summary of Results
Operating Force (In motion)	10 N (2.3 lbf)
Air Infiltration	<0.05 L/s/m <sup>2</sup> (<0.01 cfm/ft <sup>2</sup> )
Water Resistance Test Pressure	510 Pa (10.5 psf)
Uniform Load Deflection Test Pressure	3360 Pa (70.0 psf)
Uniform Load Structural Test Pressure	±5040 Pa (±105.0 psf)
Forced Entry Resistance	Grade 10

Reference should be made to Architectural Testing, Inc. Report No. 75731.01-201-44 for complete test specimen description and data.